



96-D Allen Boulevard
Farmingdale, New York 11735-5626 USA
Tel. +1 (631) 293-8944 Fax +1 (631) 293-8956
e-mail: testing@govmark.com

Page 1

Received: 04/19/2016		Completed: 04/22/2016		Letter: M	JB	P.O.#:	Test Report #: 3-12950-0-
Client's Identification	Lot No.: 6374. Style: Valencia-A. Composition: PVC + Additives: 80.3 % Polyester: 19.7 %. Weight: 660 g/m ² . Density: 0.55g/cm ³ . Thickness: 1.10mm. Product End Use: Upholstery.						
Tested For: Euro Spradling S.L.U. Euro Spradling S.L.U./ Paratge Pasqualet El Remei Ap Correos 15508140 Caldes de Montbui BarcelonaSPAIN				Key Test: IMO 2010 Uph Cig			235
				Tel: 011 57 12417800		Ext: 3015	
				Fax:			

Category:Uph.Furniture(cig) Specifier:IMO LE 2012; V 4/16 NTR 4/16 PC:16H /dl SM/mg

TEST PERFORMED: IMO 2010 FTP Code - International Code for Application of Fire Test Procedures - Resolution MSC.307(88): Annex I - Fire Test Procedures, Part 8 - Test For Upholstered Furniture

IGNITION SOURCE: Smouldering cigarette (section 3.1)

TEST ITEM COMPOSITE:

Cover Fabric --

[x] Client's cover fabric: (see "Client's Identification" section above)
[] Standard cover fabric, 100% inherently flame retardant polyester fabric, approx. 220 g/m²

Filling Material --

[x] Non flame retardant flexible polyether foam, 22 kg/m³ (1.4 lb/ft³)
[] Flame retardant polyurethane foam, Code Red II 35, 45 kg/m³ (2.8 lb/ft³)
[] Non flame retardant flexible polyether foam, 22 kg/m³ (1.4 lb/ft³), wrapped with Sandel Style 12701-14502 fire blocking material (4.7 ± 0.5 oz/yd²)
[] Client's filling material: _____

RESULTS:

	Progressive Smouldering Within 1 hr After Start of Test (yes/no) -----	Flaming Within 1 hr After Start of Test (yes/no) -----
Initial Test:	No	No
Retest:	No	No

(Page 1 of 2)

File Copy



96-D Allen Boulevard
Farmingdale, New York 11735-5626 USA
Tel. +1 (631) 293-8944 Fax +1 (631) 293-8956
e-mail: testing@govmark.com

Page 2

Received: 04/19/2016	Completed: 04/22/2016	Letter: M	JB	P.O.#:	Test Report #:	3-12950-0-
Client's Identification	Lot No.: 6374. Style: Valencia-A. Composition: PVC + Additives: 80.3 % Polyester: 19.7 %. Weight: 660 g/m ² . Density: 0.55g/cm ³ . Thickness: 1.10mm. Product End Use: Upholstery.					
Tested For: Euro Spradling S.L.U. Euro Spradling S.L.U./ Paratge Pasqualet El Remei Ap Correos 15508140 Caldes de Montbui Barcelona SPAIN			Key Test: IMO 2010 Uph Cig 235 Tel: 011 57 12417800 Fax: Ext: 3015			
REMARKS: None.						
FAILURE CRITERIA: Progressive smouldering or flaming within one hour after start of test.						
CONCLUSION: Based on the above Results and Failure Criteria, the item tested: [x] Passes; [] Fails						
CERTIFICATION: I certify that the above results were obtained after testing specimens in accordance with the procedures and equipment specified above.						
 ----- AUTHORIZED SIGNATURE GOVMARK /pm						
APR 26 2016 PROQ/EUROS-SF/PROQ						
Ms. Phyllis Pettit (Page 2 of 2)						

The results contained in this report relate only to item(s) tested. The test report shall not be reproduced, except in full, without written approval from Govmark.

File Copy



96-D Allen Boulevard
Farmingdale, New York 11735-5626 USA
Tel. +1 (631) 293-8944 Fax +1 (631) 293-8956
e-mail: testing@govmark.com

Page 1

Received:04/19/2016	Completed:04/22/2016	Letter: M1	JB	P.O.#:	Test Report #:	3-12950-1-
Client's Identification	Lot No.: 6374. Style: Valencia-A. Composition: PVC + Additives: 80.3 % Polyester: 19.7 %. Weight: 660 g/m². Density: 0.55g/cm³. Thickness: 1.10mm. Product End Use: Upholstery.					
Tested For: Euro Spradling S.L.U. Euro Spradling S.L.U./ Paratge Pasqualet El Remei Ap Correos 15508140 Caldes de Montbui BarcelonaSPAIN			Key Test: IMO 2010 Uph Propane Flame 345 Tel: 011 57 12417800 Ext:3015 Fax:			
Category: Uph.Furniture(propane) LE 2012; V 5/15 NTR 4/16 PC: 16H /dl SM/mg Specifier: IMO TEST PERFORMED: IMO 2010 FTP Code - International Code for Application of Fire Test Procedures - Resolution MSC.307(88): Annex I - Fire Test Procedures, Part 8 - Test For Upholstered Furniture IGNITION SOURCE: 20 seconds propane flame (section 3.2) TEST ITEM COMPOSITE Cover Fabric -- [x] Client's cover fabric: (see "Client's Identification" section above) [] Standard cover fabric, 100% inherently flame retardant polyester fabric, approx. 220 g/m² Filling Material -- [x] Non flame retardant flexible polyether foam, 22 kg/m³ (1.4 lb/ft³) [] Flame retardant polyurethane foam, Code Red II 35, 45 kg/m³ (2.8 lb/ft³) [] Non flame retardant flexible polyether foam, 22 kg/m³ (1.4 lb/ft³), wrapped with Uniguard fire blocking material [] Client's filling material: _____						
RESULTS:	Flaming* (seconds)	Glowing* (seconds)	Smoking* (seconds)	Smoldering* (seconds)		
Initial Test:	0	0	20	20		
Retest:	0	0	22	22		
* Values are reported after removal of burner tube ignition source.						
REMARKS: None.						

(Page 1 of 2)

File Copy



96-D Allen Boulevard
Farmingdale, New York 11735-5626 USA
Tel. +1 (631) 293-8944 Fax +1 (631) 293-8956
e-mail: testing@govmark.com

Page 2

Received:04/19/2016	Completed:04/22/2016	Letter: M1	JB	P.O.#:	Test Report #:	3-12950-1-
Client's Identification	Lot No.: 6374. Style: Valencia-A. Composition: PVC + Additives: 80.3 % Polyester: 19.7 %. Weight: 660 g/m². Density: 0.55g/cm³. Thickness: 1.10mm. Product End Use: Upholstery.					
Tested For: Euro Spradling S.L.U.			Key Test: IMO 2010 Uph Propane Flame			345
Euro Spradling S.L.U./ Paratge Pasqualet			Tel: 011 57 12417800			Ext:3015
El Remei Ap Correos 15508140			Fax:			
Caldes de Montbui BarcelonaSPAIN						

FAILURE CRITERIA:

Flaming, glowing, smoking, or smouldering which exceeds 120 seconds.

CONCLUSION: Based on the above Results and Failure Criteria, the item tested:

[x] Passes; [] Fails

CERTIFICATION: I certify that the above results were obtained after testing specimens in accordance with the procedures and equipment specified above.

AUTHORIZED SIGNATURE

GOVMARK

/pm

APR 26 2016
Ms. Phyllis Pettit

PROQ/EUROS-SP/PROQ

(Page 2 of 2)

The results contained in this report relate only to item(s) tested. The test report shall not be reproduced, except in full, without written approval from Govmark.

File Copy